הודעה על החמרה  ( מידע בטיחות)  בעלון לצרכן 

תאריך    05.2012
שם תכשיר באנגלית    Solian 100mg & Solian 400mg
מספר רישום124253020200 & 124243020300    
שם בעל הרישום     sanofi aventis Israel ltd
השינויים סומנו בצהוב
	פרטים על השינוי/ים המבוקש/ים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	מתי אין להשתמש בתכשיר?

	
	טקסט שהוסף מסומן בצהוב, טקסט שהוסר מסומן בקו אדום( יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):

אין להשתמש במקרה של אי ספיקת כליות חמורה. 
אין להשתמש בשילוב עם דרונדרון (לטיפול בקצב לב) , mequitazine (לטיפול באלרגיות) ,  לבודופה ועם אגוניסטים דופמינרגיים שאינם ניטלים לטיפול בפרקינסון


	אזהרות:

	
	טקסט שהוסף מסומן בצהוב ( יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):

יש להשתמש בזהירות במתבגרים (גיל 15 עד 18)
יש לבצע מעקב של תפקודי הכליה
התרופה מכילה לקטוז.
קשישים ישתמשו בתכשיר בזהירות לאור הסיכון ללחץ דם נמוך ופגיעה בעירנות.

במידה ומופיעה תסמונת נוירולוגית מסוג NMS, יש להפסיק את הטיפול מיד.

בהופעת זיהום או חום בלתי מוסבר יש לבצע בדיקות דם מיד.

במידה וילוד נחשף לתרופות אנטיפסיכוטיות , כולל סוליאן, בשליש האחרון של ההריון על הילוד להיות במעקב עם היוולדו.



	תגובות בין-תרופתיות:


	
	טקסט שהוסף מסומן בצהוב ( יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):

· ותכשירים נוספים כגון:
 arsenic compounds, bepridil, cisapride,diphemanil, IV dolasetron ,IV erythromycin, mizolastine, IV vincamine, moxifloxacin, IV spiramycin  IV,  toremifene

	תופעות לוואי:


	
	טקסט שהוסף מסומן בצהוב, טקסט שהוסר מסומן בקו אדום ( יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):

נדודי שינה, חרדה, עצבנות, סחרחורת, , עצירות,בחילה, הקאה, יובש בפה, רעד, קשיון  שרירים, התכווצויות, תנועות לא תקינות, הפרשת רוק מרובה, אימפוטנטיות, פריג'ידיות, הפסקת המחזור, הפרשה לא רגילה של חלב מהשד בנשים, נפיחות בחזה בגברים, היפרפרולקטינמיה(הפרשה מוגברת של פרולקטין) , עליה במשקל, היפרגליקמיה ( עודף סוכר בדם), נפיחות פתאומית של הפנים ו/או צואר שיכולה לגרום לקשיי נשימה ויכולה לסכן חיים ( אנגיואדמה) , אדמומיות , גירוד בעור.
תופעות נדירות שנצפו: פיתול צוואר (טורטיקוליס), תנועות לא תקינות של שרירי העיניים, כיווץ חזק של הלסתות, תנועות בלתי רצוניות, לחץ דם נמוך, האטה בקצב הלב, התעלפות חמורה, בעיות בקצב הלב היכולות לגרום למוות , תגובה אלרגית, עלייה באנזימי כבד,  חום בלתי מוסבר המלווה בהפרעות נוירולוגיות וכלליות  ייתכן לגרום למוות, התקף אפילפטי.
ירידה בכדוריות הדם (לויקופניה , נויטרופניה ואגרנולוציטוזיס) , תופעות גמילה בילודים שהיו חשופים לתכשיר  
אם התופעות הנ"ל מתמשכות ו/או מטרידות יש לפנות לרופא.




הודעה על החמרה  ( מידע בטיחות)  בעלון לרופא
תאריך    05.2012
שם תכשיר באנגלית  Solian 100mg & Solian 400mg
מספר רישום    124253020200 & 124243020300
שם בעל הרישום     sanofi aventis Israel ltd
	 פרטים על השינוי/ים המבוקש/ים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	4.2. Posology and method of administration


	
	טקסט שהוסף מסומן בצהוב, טקסט שהוסר מסומן בקו אדום, שינוי נוסח מסומנים בירוק( יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):

Usually, if the daily dose is ≤ 400 mg, it is to will be administered as a once-daily dose. If the daily dose exceeds 400 mg, it is to will be administered as two divided doses.

Predominantly negative episodes:

Doses between 50 mg/day and 300 mg/day are recommended. Doses should be adjusted individually. The optimum dosage is about 100 mg/day.

Mixed episodes with positive and negative symptoms:
When initiating treatment, dosage should be adapted to control the positive symptoms, i.e. 400 mg/day to 800 mg/day. Doses should then be adjusted individually according to the patient's response, so as to obtain the minimum effective dose.
For patients with mixed positive and negative symptoms, doses should be adjusted to obtain optimal control of positive symptoms
Acute psychotic episodes:
· When initiating treatment

· it is possible to start via the IM route for a few days, at a maximum dose of 400 mg/day, switching thereafter to oral treatment,

· oral doses between 400 mg/day and 800 mg/day are recommended. The maximum dose should never exceed 1200 mg. Given that there has been no large-scale safety assessment of doses higher than 1200 mg/day, these doses should not be used.
Thereafter

· the dosage should then be maintained or adjusted according to the patient's individual response.

In all cases, the dosage of maintenance treatment should be established individually with the minimum effective dose.
Elderly: 

Amisulpiride Solian  should be used with particular caution in this patients population due to the because of a possible risk of hypotension or sedation (see section 4.4)
Children and adolescents:  

The efficacy and safety of amisulpride from puberty to the age of 18 years have not been established: there are limited data available on the use of amisulpride in adolescents in schizophrenia. Therefore, the use of amisulpride from puberty to the age of 18 years is not recommended. Amisulpiride Solian is contra-indicated in children under 15 years of age as its safety has not yet been established

Renal insufficiency
Amisulpride is eliminated via the renal route. In patients with renal insufficiency, the dose should be reduced by half when creatinine clearance (CrCl) is between 30-60 ml/min and to a third in patients with CrCl between 10-30 ml/min.

Because of the lack of data on patients with serious renal insufficiency (CrCl <10 ml/min), careful monitoring is recommended amisulpride is contraindicated in this population (see Section 4.3).



	4.3. Contraindications


	
	טקסט שהוסף מסומן בצהוב, טקסט שהוסר מסומן בקו אדום, שינוי נוסח מסומנים בירוק( יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):

· serious hypertensive episodes accidents have been reported in patients with pheochromocytoma using antidopaminergic drugs, including some benzamides. It is therefore advisable to abstain from prescribing this medicinal product in known or suspected pheochromocytoma carriers,
· severe renal insufficiency (CrCl <10 ml/min).

· in combination with:

· dopamine agonists, not for use in the treatment of Parkinson’s disease (cabergoline, quinagolide) (see section 4.5).
· levodopa (see section 4.5)
· dronedarone 
· mequitazine


	4.4. Special warnings and precautions for use


	
	טקסט שהוסף מסומן בצהוב, טקסט שהוסר מסומן בקו אדום, שינוי נוסח מסומנים בירוק( יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):

Potentially fatal Neuroleptic malignant syndrome
As with other neuroleptics, the onset of a neuroleptic malignant syndrome (hyperthermia, muscle rigidity, autonomic disorders, impaired consciousness and elevated CPK levels) may occur. If patients suffer from In the event of hyperthermia, particularly with high daily doses, all antipsychotic drugs including amisulpiride Solian should be discontinued.
Prolongation of the QT interval

Amisulpride induces a dose-dependent prolongation of the QT interval. This effect, known to potentiate the risk of serious ventricular arrhythmias, particularly of the torsades de pointes type, is enhanced in patients with bradycardia, hypokalemia, or congenital or acquired prolonged QT interval (combination with a medicinal product which prolongs drug increasing the QTc interval) (see Section 4.8).

Consequently, when the clinical situation permits, it is recommended to ensure that there are no factors which could promote favor the occurrence of this rhythm disorder before administration:

· bradycardia less than 55 bpm,

· hypokalemia,

· congenital prolongation of the QT interval,

· ongoing treatment with a medicinal product  medication likely to cause marked bradycardia (<55 bpm), hypokalemia, delayed intracardiac conduction, or prolongation of the QTc interval (see Sections 4.3 and 4.5).

An ECG should be performed as part of the initial assessment of patients requiring long-term treatment with a neuroleptic agent.

Stroke 

In randomized, placebo-controlled clinical studies trials in elderly patients with dementia and treated with certain atypical antipsychotics agents, a three fold greater risk of stroke was observed versus placebo. The mechanism underlying this increased risk is unknown. Increased risk with other antipsychotics agents or in other patient populations cannot be ruled out. This medicinal product medicine must be used with caution in patients who have risk factors for stroke.
…
Hyperglycemia/metabolic syndrome 

When initiating amisulpride treatment in patients with diabetes or with risk factors for diabetes, appropriate measures should be taken to monitor blood sugar levels.Cases of hyperglycemia or glucose intolerance and occurrence or exacerbation of diabetes have been reported in patients treated with some antipsychotic drugs, including amisulpride (see Section 4.8). 

Patients receiving Solian should undergo clinical and laboratory monitoring that complies with current recommendations. Particular caution is recommended in patients with diabetes or with risk factors for diabetes. 

Seizure 
Neuroleptics agents are known to  Amisulpride can lower the seizure threshold. Therefore patients with a history of seizures should be closely monitored during amisulpride therapy treatment with Solian.
Special populations 

As amisulpride is eliminated by the renal route, the dose should be decreased or an alternative treatment considered in patients with renal insufficiency (see Section 4.2). There are no data concerning patients with serious renal insufficiency (see Section 4.3) 

In elderly patients Amisulpride, like all antipsychotics, should be used with particular caution in elderly patients due to the potential risk of sedation and hypotension due to significant sensitivity (sedation and hypotension) in this population.

 Caution should be exercised in patients with Parkinson’s disease Amisulpride, like all antidopaminergic drugs, should be used with caution in patients with Parkinson’s disease due to the risk of worsening disease. Amisulpride should be used only if neuroleptic treatment is absolutely necessary. 

Withdrawal syndrome 
Withdrawal symptoms have been described following sudden discontinuation of high doses of antipsychotics. Involuntary movements (e.g. akathisia, dystonia and dyskinesia) have been reported with amisulpride. It is therefore advisable to discontinue amisulpride treatment gradually.
- Cases of leukopenia, neutropenia and agranulocytosis have been reported with antipsychotics including Solian. Blood tests should be carried out immediately if infection or unexplained fever occur, as these could be signs of blood dyscrasia (see Section 4.8).

Other

It is inadvisable to use this medicinal product drug in combination with alcohol, levodopa, dopaminergic antiparkinsonian drugs, antiparasitics agents likely to induce torsades de pointes, methadone, other neuroleptics and drugs likely to induce torsades de pointes (see Section 4.5).
Related to excipients
Because this medicinal product contains lactose, its use is inadvisable in patients with congenital galactosemia, glucose or galactose malabsorption syndrome or lactase deficiency.

This medicinal product contains lactose. It is not recommended in patients with galactose intolerance, Lapp lactase deficiency or glucose-galactose malabsorption syndrome (rare hereditary diseases).
Precautions for use

When initiating amisulpride treatment in patients with diabetes or with risk factors for diabetes, appropriate measures should be taken to monitor blood sugar levels.

As amisulpride is eliminated by the renal route, the dose should be decreased in patients with renal insufficiency (see Section 4.2). There are no data concerning patients with serious renal insufficiency (see Section 4.3).

Neuroleptics agents are known to lower the seizure threshold. Therefore patients with a history of seizures should be closely monitored during amisulpride therapy.

In elderly patients, amisulpride should be used with caution due to significant sensitivity (sedation and hypotension) in this population.

Caution should be exercised in patients with Parkinson’s disease. Amisulpride should be used only if neuroleptic treatment is absolutely necessary.



	4.5. Interaction with other medicinal products and other forms of interaction


	
	טקסט שהוסף מסומן בצהוב, טקסט שהוסר מסומן בקו אדום, שינוי נוסח מסומנים בירוק( יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):

Drugs likely to induce torsades de pointes:

…

For dolasetron, erythromycin, spiramycin, and vincamine, only forms administered intravenously are concerned by this interaction.

…

Contraindicated combinations
+ Levodopa

Mutual antagonism of effects between dopamine agonists and neuroleptics.
…
+ dronedarone,

+ mequitazine  Increased risk of ventricular arrhythmias, especially torsades de pointes
Inadvisable combinations

Dopaminergic antiparkinsonian drugs (amantadine, apomorphine, bromocriptine, entacapone, lisuride, pergolide, piribedil, pramipexole, rasagiline,  ropinirole, selegiline)
…
Other drugs likely to induce torsades de pointes: class IA antiarrhythmics (quinidine, hydroquinidine, disopyramide) and class III antiarrhythmics (amiodarone, sotalol, dofetilide, ibutilide), and other drugs such as arsenic compounds, bepridil, cisapride, diphemanil, IV dolasetron, IV erythromycin, mizolastine, IV vincamine, moxifloxacin, IV spiramycin, toremifene.
Increased risk of ventricular arrhythmias, particularly torsades de pointes.

- Other neuroleptics likely to induce torsades de pointes (amisulpride,chlorpromazine, cyamemazine, droperidol, flupentixol,fluphenazine,  haloperidol, levomepromazine, pimozide,pipamperone,  pipotiazine, sertindole, sulpiride, sultopride, tiapride, veralipride zuclopenthixol).

Increased risk of ventricular arrhythmias, particularly torsades de pointes.

Alcohol consumption
Alcohol enhances the sedative effect of neuroleptics  these sustances..

- Levodopa

Mutual antagonism between levodopa and neuroleptics.

Use minimum effective doses of both drugs in patients with Parkinson’s disease.
…

Combinations requiring precautions for use

…

+ Azithromycin

Increased risk of ventricular arrhythmias, especially torsades de pointes. Clinical and ECG monitoring required during coadministration.

+ Clarithromycin

Increased risk of ventricular arrhythmias, especially torsades de pointes. Clinical and ECG monitoring required during co-administration.

+ Roxithromycin

Increased risk of ventricular arrhythmias, especially torsades de pointes. Clinical and ECG monitoring required during co-administration.

+ Lithium

Risk of onset of neuropsychiatric signs suggestive of neuroleptic malignant syndrome or lithium poisoning. Regular clinical monitoring and laboratory tests (blood lithium), particularly at the start of co-administration.

Combinations to be taken into consideration

+ Other sedative agents

Increased central nervous depression. Impaired alertness may make it dangerous to drive or to use machines.
- Antihypertensives

Increased risk of hypotension, particularly postural hypotension.
- Beta-blockers (except esmolol, sotalol and beta-blockers used for heart failure).

Vasodilator effect and risk of hypotension, particularly postural hypotension (additive effect).

- Nitrate derivatives and related substances

Increased risk of hypotension, particularly postural hypotension.


	4.6. Pregnancy and lactation


	
	טקסט שהוסף מסומן בצהוב, טקסט שהוסר מסומן בקו אדום( יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):

Pregnancy

Good mental health should be maintained throughout pregnancy to avoid decompensation. If medicinal treatment is necessary to ensure this mental stability, it must be instituted or continued at an effective dose throughout the pregnancy.

Analysis of exposed pregnancies has not revealed any particular teratogenic effect with amisulpride.

Although no cases have been described in neonates, amisulpride could theoretically cause the following signs if administered at the end of pregnancy, particularly at high doses:

· signs related to its atropinic properties, which are potentiated in the event of combination with corrective antiparkinsonian agents: tachycardia, hyperexcitability, abdominal distention, delayed meconium excretion,

· extrapyramidal signs: hypertonia, tremor,

· sedation.

Consequently, the use of amisulpride may be considered,irrespective of the stage of pregnancy. Neonate monitoring should take the above-mentioned effects into account.

In animal studies, amisulpride did not show reproductive toxicity. A decrease in fertility linked to the pharmacological effects of the drug (prolactin mediated effect) was observed. No teratogenic effects of amisulpride were noted. 

Very limited clinical data on exposed pregnancies are available therefore the safety of amisulpride during human pregnancy has not been established. Use of the drug is not recommended during pregnancy unless the benefits justify the potential risks. 

If amisulpride is used during pregnancy, neonates may show adverse effects of amisulpride and thus appropriate monitoring should be considered.
In neonates exposed to antipsychotics, including Solian, during the third trimester of pregnancy, the following effects (reported during post-marketing surveillance) or withdrawal symptoms, of varied severity and duration, may occur after delivery. The following effects have been reported: agitation, respiratory distress, hypertonia, hypotonia, tremors, drowsiness or feeding difficulties. Neonates must therefore be carefully monitored
…

	Undesirable effects
	
	טקסט שהוסף מסומן בצהוב, טקסט שהוסר מסומן בקו אדום, שינוי נוסח מסומנים בירוק( יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):

Undesirable effects have been ranked by incidence using the following convention: very common (≥ 1/10); common (≥ 1/100; < 1/10); uncommon (≥ 1/1000; < 1/100); rare (≥ 1/10 000; < 1/1000); very rare (< 1/10 000); incidence not known unknown frequency (cannot be estimated from the available data).
Data from clinical studies: the following adverse effects have been observed in controlled clinical studies. It can sometimes be difficult to distinguish between adverse effects and symptoms of the underlying disease.
Nervous system disorders

Very common

Extrapyramidal symptoms (tremor, hypertonia, hypersalivation, akathisia, hypokinesia, dyskinesia) may occur.These symptoms are generally moderate at optimal maintenance dosages and partially reversible without discontinuation of Solian amisulpride but with administration of anticholinergic antiparkinsonian medication.

The incidence of extrapyramidal symptoms, which are dose-dependent, is very low in patients being treated for predominantly negative symptoms at doses of 50 mg/day to 300 mg/day.

During clinical studies, patients treated with amisulpride had a lower incidence of extrapyramidal symptoms than those receiving haloperidol.
…
Post-marketing data POST MARKETING EXPERIENCE
The following undesirable effects have been spontaneously reported:

Blood and lymphatic system disorders

Unknown frequency :

leucopenia, neutropenia and agranulocytosis (see Section 4.4).

Nervous system disorders
Unknown frequency
Potentially fatal neuroleptic malignant syndrome (see Section 4.4).
Cardiac disorders
Unknown frequency
· Prolongation of the QT interval;

· Ventricular arrhythmias such as torsades de pointes or ventricular tachycardia that can lead to ventricular fibrillation or cardiac arrest.

· Sudden death (see Section 4.4).
Vascular disorders

Unknown frequency
Cases of venous thromboembolism, including cases of pulmonary embolism and deep vein thrombosis, have been reported with antipsychotic drugs - unknown frequency (see Section 4.4). 

Skin and subcutaneous tissue disorders 

Unknown frequency 

Angioedema, urticaria.
Pregnancy, puerperal and perinatal disorders

Unknown frequency:

neonatal withdrawal syndrome (see Section 4.6).



	4.9. Overdose


	
	טקסט שהוסף מסומן בצהוב ( יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא)
To date, data concerning acute overdose with amisulpride are limited. The reported signs and symptoms generally result from increased pharmacological activity manifested clinically by drowsiness, sedation, coma, hypotension and extrapyramidal symptoms. Cases with a fatal outcome have been reported mainly in combination with other antipsychotic drugs.






























